lllustrated Parts Breakdown

I

llustration des pieces détachées 2

® —

Vel =1 = odel humber | E

ENGINES , N

Numéros de modele :

41494 %)

<

(O

b4

<

a4

L.

© 2021 Ardisam, Inc.
All Rights Reserved
Tous droits réservés
P/N: 41571

SVC: 05557

. FCN: 13635
www.ardisam.com - (800) 345-6007 REV 1: 2022-02-28

THIS INSTRUCTION BOOKLET CONTAINS IMPORTANT SAFETY INFORMATION. PLEASE READ AND KEEP FOR FUTURE REFERENCE.

CE LIVRET D'INSTRUCTIONS CONTIENT DES INFORMATIONS IMPORTANTES SUR LA SECURITE. VEUILLEZ LE LIRE ET LE CONSERVER POUR TOUTE
CONSULTATION EXTERIFURE.




wiliPE R

ENGINES

DETAIL A

REF./| PART NO. f
REP. /° REF. DESCRIPTION /QTE REF./| PART NO.

1 11008 FUEL FILTER 1 REP. /° REF. DESCRIPTION

2 11910 GAS CAP 1 22 40768 VALVE COVER 1
3 11911 GAS CAP RETAINER 1 23 40769 BREATHER TUBE 1
4 13828 BOLT M6X1.0X30 MM 2 24 40770 AIR CLEANER BASE 1
5 16779 BOLT M5X0.8X20 MM 9 25 40771 AIR CLEANER COVER 1
6 23271 HOSE CLAMP 10.5 MM 1 26 40794 FLYWHEEL ASSEMBLY 1
7 29915 PRIMER BULB 1 27 40795 IMPELLER 1
8 29993 T-HEAD BOLT M6X1.0X21 MM 1 28 40796 STARTER CUP SEAT 1
9 300492 NUT M6X1.0X6.0 MM 3 29 40797 IGNITION COIL 1
10 30169 AIR FILTER 1 30 40798 IGNITION COIL WIRE 1
11 400018 BOLT M5X0.8X12 MM 6 31 40819 GOVERNOR SPRING 1
12 40627 MUFFLER INSULATOR PLATE 1 32 40820 PRIMER TUBE 1
13 40635 FUEL TANK 1 33 40829 INTAKE GASKET 2
14 40637 STARTER RECOIL ASSEMBLY 1 34 40830 AIR CLEANER GASKET 1
15 40638 OIL DIPSTICK 1 35 40831 CARBURATOR SHIELD 1
16 40639 GOVERNER ARM 1 36 40911 SCREW 4.8X16MM PHILLIPS 4
17 40640 GOVERNER ROD 1 37 40913 ENGINE SHROUD 1
18 40641 CARBURATOR 1 38 40919 SPARK PLUG TORCH F5RTC 1
19 40715 FUEL LINE 1 39 41492 MUFFLER ASSEMBLY 1
20 40725 INSULATOR PLATE GASKET 1 40 64274 NUT M14X1.5 MM 1
21 40726 CARBURETOR INSULATOR PLATE 1 41 67081 HOSE CLAMP 7.5 MM 1

2 www.ardisam.com - 800-345-6007




